
1 

Comparative life cycle environmental and economic assessment of anaerobic membrane 1 

bioreactor and disinfection for reclaimed water reuse in agricultural irrigation: a case 2 

study in Italy 3 

4 

Alessia Foglia 1, Corinne Andreola 1, Giulia Cipolletta 1, Serena Radini 1, Çağrı Akyol 1,*, Anna 5 

Laura Eusebi 1,*, Peyo Stanchev 2, Evina Katsou 2,*, Francesco Fatone 1 6 

7 

1 Department of Science and Engineering of Materials, Environment and Urban Planning-SIMAU, Marche 8

Polytechnic University, 60131 Ancona, Italy 9 

2 Department of Civil Engineering and Environmental Engineering, Institute of Environment, Health and Societies, 10 

Brunel University London, Middlesex, UB8 3PH Uxbridge, United Kingdom 11 
[...]
of global temperature due to climate change alone (MedECC Network, 2019). Between 50% 47 

and 90% of the total water demand in the Mediterranean basin is dedicated to irrigation, and 48 

this demand is projected to rise by 18% until the end of the century (UNEP/MAP Plan Bleu, 49 

2019). Meanwhile, seawater intrusion is another critical problem along the Mediterranean 50 

coasts as a consequence of over-exploitation of groundwater (Giannoccaro et al., 2019). All of 51 

these issues together with population and economic growth continuously stress freshwater 52 



 3 

supplies, which consequently increase the demand for non-conventional water resources (Lee 53 

et al., 2018).  54 

Reclaimed wastewater reuse is seen as a solution to help to address above-mentioned 55 

challenges, but its potential remains largely untapped from a technical and legislative point of 56 

view (Rizzo et al., 2018). Treated wastewater can be used either for non-potable purposes, such 57 

as aquifers recharge, irrigation/fertigation, and industrial use, or as a source for drinking water 58 

supply after additional treatments. This can help to protect the environment and to enhance 59 

water security by managing water resources of the hydrological cycle in a more circular way 60 

(Diaz-Elsayed et al., 2019; Giannoccaro et al., 2019). The reuse for agricultural irrigation is by 61 

far the most established end-use for reclaimed water (Rizzo et al., 2020). However, the use of 62 

reclaimed water relies on many types of advances, not only related to technological approaches 63 

but also health, socioeconomic and legal aspects (Salgot and Folch, 2018). In most cases, water 64 

reuse strategies are often intended to address the problem of water scarcity without aggravating 65 

other environmental problems, thus reflecting the need for their environmental assessment 66 

(Meneses et al., 2010). Moreover, water reuse practices can be expensive since a high degree 67 

of treatment is required and a separate piping system is needed for the reuse systems to 68 

distribute the water. 69 

Currently, approximately 1 billion cubic meters of treated urban wastewater is reused in the EU 70 

annually, which accounts for about 2.4% of the treated urban wastewater effluents and less than 71 

0.5% of annual EU freshwater withdrawals. Water-scarce EU countries such as Italy, Spain, 72 

and Greece only reuse between 5% to 12% of their effluents (EC, 2020a). This is mainly due 73 

to the existing constraints for reclaimed water reuse at the national level. For example, in Italy, 74 

the agricultural use of reclaimed water is strongly restricted by law D.Lgs 185/2003 (Ventura 75 

et al., 2019). Indeed, the treated wastewater must comply with a range of water directives at the 76 

EU and national levels to protect the environment, but the reuse of reclaimed water has to 77 



 4 

comply with additional directives/regulations depending on the purpose (Vojtěchovská 78 

Šrámková et al., 2018). Recently, the European Commission has developed the Regulation 79 

2020/741 on “Minimum Requirements for Water Reuse” (EC, 2020b), where specific 80 

indications are provided for the assessment of reclaimed water reuse.  81 

Tertiary treatment (including filtration and/or disinfection) is commonly required to meet the 82 

quality standards of reused treated wastewater (Carré et al., 2017). Conventionally, chemical 83 

or physical disinfection is applied during wastewater treatment, complying with the stringent 84 

microbial safety required for water reuse (Angelakis and Snyder, 2015). Alternatively, well 85 

designed and operated membrane bioreactors (MBRs) can also provide efficient removals of 86 

solids and pathogens (Foglia et al., 2020). Hai et al. (2014) provided an in-depth overview of 87 

the mechanisms and influencing factors of pathogens removal by MBRs and highlighted the 88 

practical issues, such as reduced chemical disinfectant dosages and associated economic and 89 

environmental benefits. Anaerobic MBR (AnMBR) is a very attractive technology in terms of 90 

energy efficiency with energy recovered from sewage and without aeration requirements. In 91 

fact, AnMBR has been reported to be net energy positive, leading in cost savings up to €0.023 92 

per m3 of treated water (Pretel et al., 2016). At the same time, the combined used of 93 

anaerobically treated effluent for fertigation can further reduce CO2 emissions (Jiménez-94 

Benítez et al., 2020). 95 

In most cases, decisions about wastewater treatment are primarily influenced by direct capital 96 

and operating costs as long as the design is meeting the required standards, while life-cycle cost 97 

(LCC) and life-cycle environmental impacts are rarely considered (Awad et al., 2019). The 98 

consideration of a life cycle perspective can help to achieve sustainable wastewater treatment. 99 

The Life Cycle Thinking approach is widely applied to assess the environmental sustainability 100 

of treatment processes and reveal trade-offs across various environmental impact categories. 101 

Besides, life cycle assessment (LCA) provides quantitative information that can support 102 



 5 

decision making in water reuse practices when considering possible operational scenarios 103 

during a strategic planning of reclaimed water reuse (Corominas et al., 2020). For instance, 104 

Meneses et al. (2010) investigated tertiary treatment alternatives (i.e. chlorination plus UV 105 

treatment; ozonation; and ozonation plus hydrogen peroxide) to enable urban wastewater reuse 106 

for non-potable uses (both agricultural and urban uses). Although the assessed disinfection 107 

methods had similar environmental impacts, most of the indicators were about 50% higher than 108 

the UV disinfection except for the acidification (100% higher) and photochemical oxidation 109 

(less than 5%), while chlorination plus UV treatment disinfection was found to have the lowest 110 

impact. Up to date, there have been few studies that investigated the LCA of tertiary disinfection 111 

methods for reclaimed water reuse (Carré et al., 2017; Muñoz et al., 2009; Pan et al., 2019; 112 

Pasqualino et al., 2011) (see the e-Supplementary file). Although LCA and market prospects 113 

for AnMBR technology are discussed in the review work of Krzeminski et al. (2017b), there 114 

are still limited studies on the LCA of AnMBRs for urban wastewater treatment and water reuse 115 

mainly due to the lack of full-scale data (Krzeminski et al., 2017a).  116 

In this study, advanced tertiary treatment processes were assessed within the frameworks of life 117 

cycle approach to analyze water reuse options in a municipal WWTP of Peschiera Borromeo 118 

in Northern Italy. LCA and LCC were carried out to compare the impacts of treated wastewater 119 

discharge and using conventional sources to supply the water and nutrient demand of the 120 

surrounding agricultural area (Baseline scenario) with proposed alternative reuse strategies. 121 

Fertigation coupled with different disinfection methods, such as peracetic acid (PAA) and UV-122 

disinfection, was evaluated as the alternative scenarios. Furthermore, a third scenario was 123 

suggested to replace the conventional activated sludge process with an anaerobic biological 124 

process (i.e. upflow anaerobic sludge blanket (UASB)) and to use AnMBR as tertiary treatment 125 

and finally to reuse the effluent in fertigation practice. The main aim was to identify: i) potential 126 

environmental and economic benefits and ii) undesired impacts of integrated wastewater 127 



 6 

treatment and water reuse system. We believe that the outcomes of this work can help to guide 128 

reclamation managers for possible upgrading opportunities in WWTPs considering the 129 

sustainability aspects.  130 

2. Materials and methods 131 

2.1.Description of the study area  132 

2.1.1. Peschiera Borromeo WWTP  133 

The target WWTP is located in the municipality of Peschiera Borromeo (Lombardy, Italy) and 134 

serves a large urban territory (Milan and neighboring municipalities) with a total catchment 135 

area of 2,230 ha. Currently, the final effluent is discharged into the Lambro River. The plant 136 

has a real treatment capacity of 322,376 population equivalent (PE) with a total average inflow 137 

rate of 126,322 m3/d in 2019 treated in two different wastewater lines as shown in Fig. 1. Line 138 

1 (Fig. 1a) collects and treats the wastewater from the municipalities of Brugherio (MB), 139 

Carugate, Cassina de' Pecchi, Cernusco sul Naviglio, Cologno Monzese, Peschiera Borromeo, 140 

Pioltello, Segrate, and Vimodrone. Line 2 treats the wastewater from the eastern district of 141 

Milan. After pre- and primary treatments, Line 1 consists of a conventional activated-sludge 142 

process followed by biological filtration to remove inorganic nitrogen and a final chemical 143 

disinfection using peracetic acid (PAA). Line 2 (Fig. 1b) includes a two-stage upflow biological 144 

filtration (Biofor ®) and two parallel lines of UV disinfection operating at a UV dose of 50 145 

mWs/cm2. Although Line 2 is designed for the purpose of reclaimed water reuse, the effluent 146 

is discharged into the Lambro River in both cases. The sludge line consists of the following 147 

processes: gravity and dynamic pre-thickening, two-stage anaerobic digestion, gravity post-148 

thickening, and dewatering via centrifuges. The dewatered sludge is transformed in defecation 149 

lime and then applied as soil improver. The produced biogas is valorized in two combined heat 150 

and power (CHP) units recovering electricity for internal purposes and thermal energy to heat 151 



 7 

the digesters. The biogas is stored in two gasometers where the unused fraction is burned by 152 

two torches.  153 

2.1.2. Surrounding irrigation area 154 

Peri-urban areas in the south of Milan (near Parco Agricolo Sud Milano) suffer from water 155 

scarcity. Its water demand (12.03 hm3/y) is mainly required for irrigation purposes. This request 156 

can be widely covered by the outflow of Line 2. The surrounding agricultural land has an area 157 

of approximately 1500 ha and its main crop is tomato. The nutrient needs (N and P) of tomato 158 

in drip irrigation systems are 160 kg N/ha/y and 20 kg P/ha/y (Jiménez-Benítez et al., 2020). 159 

2.2.Treatment scenarios 160 

In order to enable the reuse of the final effluent for agricultural purposes, the following 161 

proposed scenarios focused only on the Line 2 of Peschiera Borromeo WWTP. The 162 

environmental impacts of the current no reuse configuration was compared to alternative 163 

reclamation solutions permitting water reuse. Table 1 illustrates the effluent characteristics of 164 

the plant and the wastewater reuse limits set out by the current Italian legislation as well as 165 

those established by the new European Regulation 2020/741 on minimum requirements for 166 

water reuse (EC, 2020b).  167 

Table 1. Effluent concentrations and wastewater reuse limits. 168 

Parameters Unit Effluent 

Line 1 

Effluent 

Line 2 

DM183/2005 

** 

2020/741 

Class A 

2020/741 

Class B 

2020/741 

Class C 

E. coli CFU/100ml 284 847 <10 <10 <100 <1000 

COD mg/l 19.3 17.9 <100 - - - 

BOD5 mg/l 6.7 6 <20 <10 <25 <25 

TN mg/l 10.3 8.4 <15 * * * 

NH4 mg/l 3.9 1.1 <2 * * * 

TP mg/l 0.5 0.7 <2 * * * 

TSS mg/l 7.2 6.5 <10 <10 <35 <35 

Al mg/l 0.19 0.12 <1 * * * 

Fe mg/l 0.19 0.31 <2 * * * 

* Italian Ministerial Decree on Water Reuse  

** defined by a site-specific risk assessment to be carried out 



 8 

 169 

The initial (baseline) scenario refers to the current treatment chain of Line 2 where the final 170 

effluent is discharged on surface water and the irrigation and nutrient demand are supplied by 171 

freshwater and spreading of mineral fertilizers, respectively. 172 

To comply with the water reuse regulation, the proposed reuse scenarios (Figure 1) involve 173 

upgrading or process modifications of Line 2 as follows: 174 

• UV disinfection at higher UV dose (Scenario 1),  175 

• Chemical disinfection using peracetic acid PAA (Scenario 2) 176 

• Biological treatment with UASB followed by AnMBR (Scenario 3).  177 

 178 

Fig. 1. Flow scheme of the Peschiera Borromeo WWTP: a) Line 1 and b) baseline and proposed 179 

scenarios applied to Line 2. 180 

In Scenario 1, the existing UV disinfection operates at a dose of 80 mWs/cm2 to ensure a 3.5 181 

log reduction (DEMOWARE, 2016) required to achieve a quality effluent of Class A. In 182 

Scenario 2, the UV disinfection is substituted by chemical disinfection unit of 2200 m3, with a 183 

contact time of 49 min and a dosage of 5 mgPAA/L to guarantee the same log reduction 184 

(Antonelli et al., 2013) of Scenario 1. Finally, in Scenario 3, an UASB reactor is installed 185 



 9 

replacing the aerobic secondary treatment. The UASB reactor works at ambient temperature 186 

and has a volume of 24,106 m3, with a hydraulic retention time (HRT) of 9 hours. Then, the 187 

UASB is coupled with an anaerobic hollow-fiber ultrafiltration membrane (AnMBR) as the 188 

tertiary treatment. The membrane (267,842 m2) has a nominal pore size of 0.03 μm and operates 189 

at the specific flux of 10 L/m2/h. The ultrafiltration technology in Scenario 3 provides pathogen-190 

free effluent. Therefore, all the alternative scenarios are modeled to reach reclaimed water of 191 

class A quality (E. coli < 10 CFU/100 ml). 192 

The described configurations are assumed to treat the entire inflow rate of Line 2 (64,282 m3/d). 193 

On the other hand, the effective request of water for irrigating the surrounding area is accounted 194 

for the half of the WWTP flow. Therefore, 32,959 m3/d are reused in agriculture and 31,323 195 

m3/d are discharged in the Lambro river. At the same time, the nutrient demand of crops is first 196 

covered by the N- and P-content of the reclaimed water and then by a supplementary amount 197 

of mineral fertilizer if needed.  198 

2.3.Life cycle assessment methodology 199 

The above-described scenarios were compared to determine the sustainability of the different 200 

water reclamation and reuse practices in terms of environmental and economic impacts. The 201 

study was carried out following four phases: goal and scope definition, inventory analysis, 202 

impact assessment and interpretation. This approach was followed within the framework and 203 

principles universally valid to plan and conduct an LCA as established by ISO14044(ISO, 204 

2006). 205 

The analysis considered the environmental impact directly related to the treatment system 206 

(foreground system), as well as the background impact from the supplementary supply chains 207 

delivering energy, chemicals, or auxiliaries (background system) using the Ecoinvent v.3.6 208 

databases published and maintained by the Ecoinvent Centre in Switzerland, since it is the most 209 

renowned database for life cycle inventory (LCI) datasets. It contains approximately 4500-5000 210 



 10 

harmonized, reviewed and validated datasets for use in LCA that are all fully documented. The 211 

Life Cycle Impact Assessment (LCIA) phase was largely automated thanks to the use of LCA 212 

software Umberto LCA+ v10.0 in this research. It uses graphic modelling of the product life 213 

cycle and allows analyzing, assessing and visualizing the environmental impacts in different 214 

impact categories. 215 

2.3.1. System boundaries and functional unit 216 

The physical system boundaries (Fig. 2) were defined according to the goal and scope of the 217 

study, i.e. the comparison of different tertiary treatment schemes. It included not only the water 218 

line processes (L2) but also the water and nutrient demand of the surrounding irrigation area 219 

(1500 ha). To model foreground and background processes, the following data were considered: 220 